
 

 

 

 

 

 

 

Vega PJ-1 
(Y037/038) 

 

PARTS CATALOG 

 

 

 
First edition, August 2013                                                                                               Ricoh Company, LTD. 



 

2

Vega-PJ1（Y037/038） 

PARTS CATALOG 

 

This catalog gives the numbers and names of parts on this machine. 

 

 

1.  Exterior 1………………………………….....……………………3 

2.  Exterior 2…………….……………………….…………………...5 

3.  Exterior 3..………………………………………………………...7 

4.  Interior 1…………………..……………………………………….9 

5.  Interior 2...........................................…………………………..11 

6.  Interior 3................................…………………………………..13 

7.  Interior 4.…………………………………………………...….....14 

 

 

 

 

 

 

 



 

3

 

5

6

4

1

101

7

3

2

2

101

101

101

101

101

102

101

8

9

10

11

12

 

1. Exterior 1 



 

4

 

Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 Y0371130 COVER:LAMP:ASS'Y 1 101 04593008N TAPPING SCREW :M3*8 7

2 Y0378502 SEAL:MEKAKUSHI 2 102 Y0371463 COUNTERSUNK HEAD SCREW:M3*5 1

3 Y0378503 DECAL:CAUTION CHART:LAMP 1

4 Y0371060 RUBBER FOOT:REAR 1

5 Y0378501 DECAL:WARNING:2000M 1

6 Y0378500 DECAL:CAUTION CHART 1

7 Y0371129 BRACKET:LOCK 1

8 Y0376055 INSTALLATION PROCEDURE:CHN 1

9 Y0376072 CD-ROM:CHN 1

10 Y0376090 RIMOTE CONTROL:ASS'Y 1

11 Y0376080 WIRE:OPERATION SUB-UNIT 1

12 Y0376081 CABLE:RGB 1

 
 

 

 

 

 

 

 

 

 

 

 

1. Exterior 1 



 

5

 

7

101

101

101

102

102
102

102

1

2

3

4
5

6

 
 

 

2. Exterior 2 



 

6

 

 
Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 Y0371128 COVER:IR 1 101 Y0371454 TAPPING SCREW : M2.6*5 3

2 Y0371111 COVER:UPPER:PRINTING 1 102 04593008N TAPPING SCREW : M3*8 4

3 Y0371121 KEY:OPERATION SUB-UNIT:PRINTING 1

4 Y0371124 BASE:OPERATION SUB-UNIT 1

5 Y0371126 WIRE:OPERATION SUB-UNIT 1

6 Y0371125 INSULATING SHEET:OPERATION SUB-UNIT 1

7 Y0371127 COVER:LENS 1

 
 

 

  

 

 

 

 

 

 

 

2. Exterior 2 



 

7

 

 

2

1

1

4

6

3

5

8

7

101

101

101

101

101101
101

 
 

 

3.  Exterior 3 



 

8

 

 
Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 Y0185158 PLATE: WIRE 1 101 04593008N TAPPING SCREW : M3*8 8

2 Y0375153 BRACKET:IO 1

3 Y0375142 BASE:PANEL:IO 1

4 Y0375151 OPTICS SENSOR:RIMOTE CONTROL 1

5 Y0375150 COVER:SENSOR:RIMOTE CONTROL 1

6 Y0375156 WIRE:SENSOR:RIMOTE CONTROL 1

7 Y0375155 LIGHT SHIELDING PLATE:IO 1

8 Y0375154 BRACKET:EARTH 1

 
 

 

 

 

 

 

 

 

 

 

3.  Exterior 3 



 

9

 

 

101

101

101

101

101

101

101

101

101

101

101

1

3

4

2

 

4.  Interior 1 



 

10

 

 
Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 Y0373200 MARCURY LAMP:ASS'Y 1 101 04593008N TAPPING SCREW : M3*8 11

2 Y0375081 CASE:LAMP 1

3 Y0375121 WIRE:OPTICS SENSOR 1

4 Y0375120 OPTICS SENSOR:FRONT 1

 
 

 

 

 

 

 

 

 

 

 

4. Interior 1 



 

11

 

 

102

1

2

3

5

6

4

11

10

1213

101
102

101

101

101

101

101

101

101

101

101

7

8

9

101101

 

5. Interior 2 



 

12

 

 
Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 Y0372093 COVER:FAN:LAMP 1 101 04593008N TAPPING SCREW : M3*8 12

2 Y0372091 FAN:COOLING:LAMP 1 102 Y0371451 TAPPING SCREW : M3*12 2

3 Y0372092 HOUSING:FAN:LAMP 1

4 Y0371092 INSULATING SHEET:POWER SOURCE:ENTRANCE 1

5 Y0371093 INSULATING SHEET:LAMP 1

6 Y0375051 POWER SUPPLY UNIT:ENTRANCE 1

7 Y0375055 FUSE 1

8 Y0375052 CASE:POWER SUPPLY UNIT:ENTRANCE 1

9 Y0375054 SAFETY SWITCH:COVER:LAMP 1

10 Y0375053 WIRE: POWER SOURCE 1

11 Y0371104 PLATE:FILTER 1

12 Y0371103 FILTER 1

13 Y0371102 CASE:FILTER 1

 

5. Interior 2 



 

13

101

101 101

101

101

102

101

1

4

4

3

14

13

15

7
98

10

11

12

16

17 18

20
21

22 19

17

16

19

18

101

20 21

101

102

6

101101

102

102

101

101

101
101

5

2

 

6.  Interior 3 



 

14

 

 
Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 Y0372051 CASE:FAN:UPPER 1 101 04593008N TAPPING SCREW : M3*8 14

2 Y0372057 GROUND PLATE:CASE:FAN 1 102 Y0371451 TAPPING SCREW : M3*12 4

3 Y0372052 CASE:FAN:LOWER 1

4 Y0372056 DC FAN MOTOR:SIROCCO 1

5 Y0372054 DC FAN MOTOR:SIROCCO 1

6 Y0372055 CUSHION:FAN 1

7 Y0372072 CASE:FAN:AXIAL 1

8 11050046 BINDING BAND 1

9 Y0372071 FAN:AXIAL:EXHAUST 1

10 Y0372073 COVER:FAN:AXIAL 1

11 Y0372074 GROUND PLATE:FAN:EXHAUST 1

12 Y0375091 SPEAKER:LEFT 1

13 Y0375101 SEAL:SPEAKER 1

14 Y0375093 SPEAKER:RIGHT 1

15 Y0371080 SHAFT:FIX:LOCK 1

16 Y0371074 RUBBER FOOT:ADJUSTING PIN 1

17 Y0371072 CASE:ADJUSTING PIN 1

18 Y0371073 LEVER:ADJUSTING PIN 1

19 Y0371077 COIL SPRING:FIX:ADJUSTING PIN 1

20 Y0371075 CORE:ADJUSTING PIN 1

21 Y0371076 RUBBER FOOT:FRONT 1

22 Y0371051 BASE 1  

6.  Interior 3 



 

15

12

11

9

4

5

6

3

1

104

101

102
101

101

101 101

101

101

13

101

101

2

14

101

101

106
105

8

7

10

 

7. Interior 4 



 

16

 

 
Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 Y0375157 GUIDE PLATE:BASE 1 101 04593008N TAPPING SCREW : M3*8 14

2 Y0375073 INSULATING SHEET:GROUND PLATE :2 1 102 Y0371459 SCREW: TOOTHED LOCK WASHER M4*5 1

3 Y0375071 GROUND PLATE:POWER SUPPLY UNIT:UPPER 1

4 Y0375082 WIRE:LAMP 1

5 Y0375068 FERRITE CORE 1

6 Y0375067 CUSHION:WIRE 1

7 Y0375072 INSULATING SHEET:GROUND PLATE :1 1

8 Y0375065 POWER PACK:LAMP 1

9 Y0375066 WIRE:CONTROL:DC 1

10 Y0375062 CASE:POWER SUPPLY UNIT 1

11 Y0375064 WIRE:CONTROL:POWER SUPPLY UNIT 1

12 Y0375061 PSU 1

13 Y0375074 PLATE:WIRE 1

14 Y0371094 INSULATING SHEET:POWER SUPPLY UNIT 1

 
 

 

 

 

 

 

 

 

 

 

7. Interior 4 



 

17

 

 

 

 

 

 

 

 

 

 

PARTS INDEX 

 

 

 

 

 

 



 

18

Part No. Description
Page and

Index No.
Part No. Description

Page and

Index No.
04593008N TAPPING SCREW : M3*8 10-101 Y0371451 TAPPING SCREW : M3*12 14-102

04593008N TAPPING SCREW : M3*8 12-101 Y0371454 TAPPING SCREW : M2.6*5 6-101

04593008N TAPPING SCREW : M3*8 14-101 Y0371459 SCREW: TOOTHED LOCK WASHER M4*5 16-102

04593008N TAPPING SCREW : M3*8 16-101 Y0371463 COUNTERSUNK HEAD SCREW:M3*5 4-102

04593008N TAPPING SCREW : M3*8 6-102 Y0372051 CASE:FAN:UPPER 14-1

04593008N TAPPING SCREW : M3*8 8-101 Y0372052 CASE:FAN:LOWER 14-3

04593008N TAPPING SCREW : M3*8 4-101 Y0372054 DC FAN MOTOR:SIROCCO 14-5

11050046 BINDING BAND 14-8 Y0372055 CUSHION:FAN 14-6

Y0185158 PLATE: WIRE 8-1 Y0372056 DC FAN MOTOR:SIROCCO 14-4

Y0371051 BASE 14-22 Y0372057 GROUND PLATE:CASE:FAN 14-2

Y0371060 RUBBER FOOT:REAR 4-4 Y0372071 FAN:AXIAL:EXHAUST 14-9

Y0371072 CASE:ADJUSTING PIN 14-17 Y0372072 CASE:FAN:AXIAL 14-7

Y0371073 LEVER:ADJUSTING PIN 14-18 Y0372073 COVER:FAN:AXIAL 14-10

Y0371074 RUBBER FOOT:ADJUSTING PIN 14-16 Y0372074 GROUND PLATE:FAN:EXHAUST 14-11

Y0371075 CORE:ADJUSTING PIN 14-20 Y0372091 FAN:COOLING:LAMP 12-2

Y0371076 RUBBER FOOT:FRONT 14-21 Y0372092 HOUSING:FAN:LAMP 12-3

Y0371077 COIL SPRING:FIX:ADJUSTING PIN 14-19 Y0372093 COVER:FAN:LAMP 12-1

Y0371080 SHAFT:FIX:LOCK 14-15 Y0373200 MARCURY LAMP:ASS'Y 10-1

Y0371092 INSULATING SHEET:POWER SOURCE:ENTRANCE 12-4 Y0375051 POWER SUPPLY UNIT:ENTRANCE 12-6

Y0371093 INSULATING SHEET:LAMP 12-5 Y0375052 CASE:POWER SUPPLY UNIT:ENTRANCE 12-8

Y0371094 INSULATING SHEET:POWER SUPPLY UNIT 16-14 Y0375053 WIRE: POWER SOURCE 12-10

Y0371102 CASE:FILTER 12-13 Y0375054 SAFETY SWITCH:COVER:LAMP 12-9

Y0371103 FILTER 12-12 Y0375055 FUSE 12-7

Y0371104 PLATE:FILTER 12-11 Y0375061 PSU 16-12

Y0371111 COVER:UPPER:PRINTING 6-2 Y0375062 CASE:POWER SUPPLY UNIT 16-10

Y0371121 KEY:OPERATION SUB-UNIT:PRINTING 6-3 Y0375064 WIRE:CONTROL:POWER SUPPLY UNIT 16-11

Y0371124 BASE:OPERATION SUB-UNIT 6-4 Y0375065 POWER PACK:LAMP 16-8

Y0371125 INSULATING SHEET:OPERATION SUB-UNIT 6-6 Y0375066 WIRE:CONTROL:DC 16-9

Y0371126 WIRE:OPERATION SUB-UNIT 6-5 Y0375067 CUSHION:WIRE 16-6

Y0371127 COVER:LENS 6-7 Y0375068 FERRITE CORE 16-5

Y0371128 COVER:IR 6-1 Y0375071 GROUND PLATE:POWER SUPPLY UNIT:UPPER 16-3

Y0371129 BRACKET:LOCK 4-7 Y0375072 INSULATING SHEET:GROUND PLATE :1 16-7

Y0371130 COVER:LAMP:ASS'Y 4-1 Y0375073 INSULATING SHEET:GROUND PLATE :2 16-2

Y0371451 TAPPING SCREW : M3*12 12-102 Y0375074 PLATE:WIRE 16-13

Parts Index

 



 

19

Part No. Description
Page and

Index No.
Part No. Description

Page and

Index No.
Y0375081 CASE:LAMP 10-2

Y0375082 WIRE:LAMP 16-4

Y0375091 SPEAKER:LEFT 14-12

Y0375093 SPEAKER:RIGHT 14-14

Y0375101 SEAL:SPEAKER 14-13

Y0375120 OPTICS SENSOR:FRONT 10-4

Y0375121 WIRE:OPTICS SENSOR 10-3

Y0375142 BASE:PANEL:IO 8-3

Y0375150 COVER:SENSOR:REMOTE CONTROL 8-5

Y0375151 OPTICS SENSOR:REMOTE CONTROL 8-4

Y0375153 BRACKET:IO 8-2

Y0375154 BRACKET:EARTH 8-8

Y0375155 LIGHT SHIELDING PLATE:IO 8-7

Y0375156 WIRE:SENSOR:REMOTE CONTROL 8-6

Y0375157 GUIDE PLATE:BASE 16-1

Y0376055 INSTALLATION PROCEDURE:CHN 4-8

Y0376072 CD-ROM:CHN 4-9

Y0376080 WIRE:OPERATION SUB-UNIT 4-11

Y0376081 CABLE:RGB 4-12

Y0376090 RIMOTE CONTROL:ASS'Y 4-10

Y0378500 DECAL:CAUTION CHART 4-6

Y0378501 DECAL:WARNING:2000M 4-5

Y0378502 SEAL:MEKAKUSHI 4-2

Y0378503 DECAL:CAUTION CHART:LAMP 4-3

Parts Index

 


